0,28)0:"0N Buimeiqg ZJo | abed 12/S/Z :9%eq
NSN3 6O 18°9 INILSAS LSNVHXT AT :MaIA papojdx3 a-16.E€100-ND :uoIsiAsy

dT04INVIN
1SNVHX3
3aISH Ol

~N
! 7
| 2%
:E@@ A
|
145
| e
o _
| ommm/\
LS I 4>
O
|
|

140ddNns ¢

5¢ g
K OV e
I R/V.\ f (z310N)
| ¢e
5]
dolviavy _ \\\L\

8z \@ Q704INVIN

rr— H‘—DOMU 1SNVHX3

3dIS HE 01



EXPLODED VIEW: EV MFL 6.8 CPL C5 EMSN

DRAWING #: 0K8270 GROUP D
APPLICABLE TO:

ITEM PARTH# QTY. DESCRIPTION

1 0H9732A 1 PIPE,EXH MAN R/H 6.8L LSI CPL
2 0H9732 1 PIPE,EXH MAN L/H 6.8L LSI CPL
3 0F9071 1 SENSOR OXYGEN
4 0AG765 2 RING GASKET 2.5 DIA
5 0F4710 6 WASHER LOCK M10 SS
6 0F7200 6 SCREW HHC M10-1.5 X 50 SS FTH
7 — - e
8 0K8306 1 PIPE, EXHAUST CROSSOVER 372MM
9 O0K7779 2 MFLR 7X9X25"(2) 2.5"IN/2.5"OUT
10 0F2962 2 MUFFLER STRAP
11 0C2454 4 SCREW THF M6-1 X 16 N WA Z/JS
12 022097 12 WASHER LOCK Mé6-1/4
13 0F2830 2 MUFFLER BRACKET STIFFENER
14 088510 6 NUT HEX M10-1.5 SS
15 049721 12 SCREW HHC M6-1.0 X 35 G8.8 BLK
16 049813 8 NUT HEX M6 X 1.0 G8 YEL CHR
17 0L1789 8 MUFFLER STRAP UPPER/LOWER ER
18 O0F2773C 2 EXHAUST BLANKET 900MM LONG
19 0D3159 1 FLANGE EXHAUST
20 088775 6 WASHER FLAT 3/8 SS
21 080762 8 BOLT U 3/8-16 X 2.62

(122 OK83050STOR 1 BRACKET MUFFLER C3/C5 CPL
23 022473 20 WASHER FLAT 1/4-M6 ZINC
24 0F6214B 2 PIPE ELBOW EXHAUST MUFFLER
25 0G3163A 2 BLANKET EXHAUST MUFFLER 584MM
26 0H2099A 2 CATALYST 3-WAY
27 0F5512 1 REFLEX WRAP 13MM 13 X 460 (12"LG)
28 0F4462 2 RAINCAP 2-1/2" AL
29 0C8566 2 SCREW HHFC M6-1.0 X 20 G8.8
30 0D3700 2 NUT FLANGE M6-1.0 NYLOK
31 OL3033A 2 MUFFLER RAIN GUARD FRONT
32 0L3033B 2 MUFFLER RAIN GUARD BACK

(2)33 10000001124 2 GASKET MUFFLER RAIN GUARD
34 G086863 12 SCREW HHC M5-0.8 X 16 SS
35 G080857 24 WASHER FLAT M5 SS
36 G080856 12 WASHER LOCK M5 SS
37 G051716 12 NUT HEX M5-0.8 G8 CLEAR ZINC
38 10000008739 0.25 SEALANT HIGH TEMP MUFFLER

NOTES (UNLESS OTHERWISE SPECIFIED):
(1) SHEET METAL PARTS LISTED IN THE BOM TABLE, PRIOR TO 1/1/16, ARE REPRESENTING GENERIC
PARTS (NO COLOR):
* MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO SAP BOM.
+ CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY)
IN THE SYSTEM FOR CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).
(2) SEAL GASKET SEAM AND ANY GAPS BETWEEN GASKET AND CATALYST WITH 10000008739, HIGH TEMP MUFFLER
SEALANT TO PREVENT WATER ENTRY.

REVISION: CN-0043791-D Page 2 of 2
DATE: 2/4/21



